™M
00)
(@)
¥
i
O
L2
O
o
(o)
| —
o
™
N
O
n_U
(00)
N~
©
O
o
O

BODY PARTS DRAWING

MODEL MOM 7104A48

7107A48

D-5338-3

e e

D-4531-1

WWW.mymowerparts.com

51



For Murray Parts Call 606-678-9623 or 606-561-4983

BODY PARTS LIST

MODEL MOM 7104A48

7107A48
KEY PART
NO. | DESCRIPTION NO.
1 Seat 90368
2 | Seat Mount 55098
3 | Flange Locknut 3/8"'-16 15X84
4 | Seat Spring 164X13
5 | Screw 26X49
6 | Spring Retainer 90014
7 | Spring Hanger 55062
8 | Seat Support 55060
9 | Washer 17X47Z
10 | Hex Bolt 5/16'-18X1/2" 1X92
11 Shoulder Bolt 3/8'"-16X7/8"’ 9X15
12 | Seat Hinge 55061
13 | Engine [
14 | Muffler 90331PA
15 | Hex Bolt % '"-20X3% " 1X117
16 | Shakeproof Washer 19X8
17 | Bolt - Engine Mount 20103
18 | Woodruff Key No. 6 20062
19 | Control & Cable 55628
20 | Control Panel 55615
21 Index Plate 55616
22 | Frame Channel 55572
23 | Keps Nut %’"-20 15X66
24 | Shakeproof Washer 17X322
25 | Carriage Bolt % "-20X3/4 2X67
26 | Battery Clamp 552102
27 | Tapping Screw 26X159
28 | Tapping Screw 26X214
29 | Battery Clip 551497
30 | Bushing. 55176
31 Hex Bolt % '-20X1/2"' 1X100
32 | Mat-Running Board (R.H.) 55102
33 | Mat-Running Board (L.H.) 55103
34 | Console Plate 55023
35 | Bearing-Steering Post 55004
36 | Console Assembly 55018
37 | Tinnerman Nut 1/4'-20 28X18
38 | Strut 55617
39 | Machine Screw %-20X%"’ 4X24
40 | Washer 19X6
41 Lockwasher 18X16
42 | Hex Bolt 5/16-18X5/8 1X45
43 | Flange Locknut 15X88
44 | Right Engine Strap 55205
45 | Left Engine Strap 55206
46 | Index Bracket 55611
47 | Chain Guard 55612
48 | Locknut 1/4''-20 15X89
49 | Hex Bolt 5/16''-18 1X91
50 | Tray 55212
51 | Tip Stand R.H. 55307
52 | End Caps 55322
53 | Tip Stand L.H. 55306
54 | Hex Bolt 5/16-18X1%: 1X102
55 | Cup Washer 17X132
56 | Nut (5/16-18) 15X79
57 | Exhaust Deflector 23740z
58 | Screws 26X203
167
. AMAMLmymDXALELparTQ com




For Murray Parts Call 606-678-9623 or 606-561-4983

. STEERING PART
DRAWIN!
2 MODELS MOM 7104A4
7107A4

D-4530

WWW.mymowerparts.com




For Murray Parts Call 606-678-9623 or 606-561-4983

STEERING PARTS LIST
MODEL MOM 7104A48
7107A48

KEY PART
NO. DESCRIPTION NO.

1 Cap-Steering Wheel 23573
2 Steering Wheel 20126
3 Hex Bolt 5/16"-18X1% "’ 1X102
4 Fiange Locknut 5/16°'-13 15X88
5 Steering Post 90130E
6 Washer 17X472
7 Carriage Bolt 5/16"'-18X5/8"" 2X53

8 Tapping Screw 26X49
9 Left Suspension Plate 55277
10 Flange Hex Nut 16X79
11 Right Suspension Plate 55201
12 Flange Locknut 3/8'"-24 15X87
13 Front Axle Support Assembly 55056
14 Cotter Pin 30X49
15 Spindle Bearing 55003
16 Front Axle Hanger Assembly 55058
17 Front Axle Assembly 55024
18 Pinion Gear 55001
19 Sector Assembly 55041
20 Drag Link 55046
21 Hex Nut 3/8"'-24 15X61
22 Steering Ball Joint 21031
23 Washer 17X53
24 Cotter Pin 30X20
25 Hex Bolt 3/8''-24X2 3/8" 1X69
26 Left Spindle Assembly 55039
27 Tie Rod 55026
28 Right Spindie Assembly 55038
29 Wheel & Tire Assembly 55267
30 Bearing* 24368
31 Tire Only* 24394
32 Valve Stem & Cap* 24373
33 Wheel Only# 55266E
34 Washer 24583
35 Hub Cap 24582
36 Bearing 55168
37 Washer 17X100Z

*NOTE: These key numbers are included with key no. 29. When ordering replacement parts specify the brand
name of the tire to insure that tread patterns on tire match.

169

WWW.mymowerparts.com




For Murray Parts Call 606-678-9623 or 606-561-4983

MOTION DRIVE PARTS DRAWING
MODEL MOM 7104A48
7107A48

170

WWW.mymowerparts.com




For Murray Parts Call 606-678-9623 or 606-561-4983

MOTION DRIVE PARTS LIST
MODEL MOM 7104A48

7107A48

KEY PART
NO. DESCRIPTION NO.

1 Transmission Assembly 55610
2 Flange Locknut 5/16°-18 15X88
3 Bridge 55531
4 Carriage Bolt 5/16'-18X5/8" 2X53

5 Flange Hex Nut 5/16"'-18 15X79
6 Sprocket & Bearing Ass’y 55538
7 Chain #35 55533
8 Master Link Ass’y #35 55556
9 Sprocket Ass’y Shaft 9X25
10 idler Arm Ass’y 555127
11 Shoulder Bolt 3/8""-16X7/8"" 9Xx15
12 Idler Pulley 20613
13 Flange Locknut 3/8''-16 15X84
14 Stack Pulley Assembly 553037
15 Washer 108512
16 Shakeproof Washer 19X39
17 Hex Bolt 3/8"-24X1"’ 1X68
18 Pulley Transmission 556100
19 Washer 17X100
20 Snap Ring 11X7
21 Belt 37X5
22 Extension Spring-Belt 165X43
23 Belt Guide 553047
24 Self Tapping Screw 26X49
25 Extension Spring-Brake 165X23
26 Brake Rod Support 55589
27 Grommet-Brake Rod 55605
28 Brake Rod 5b576Z7
29 Adjusting Nut 21820
30 Brake/Clutch Lever Ass’y 55577
31 Extension Spring-Brake 165X50
32 Hex Bolt 5/16''-18X7/8"" 1X84
33 Washer 17X472
34 Hair Pin 20692
35 Pedal-Brake/Clutch 55246
36 Tortional Spring-Pedal 166X18
37 Axle Bearing 90225
38 Bracket, Rear Axle 55064
39 Differential | -

40 Sprocket & Guard Ass’y 55621
41 Chain #41 55535
42 Washer 21521
43 Square Key 3/16"” 21553
44 Wheel & Tire Ass’y 24392
45 Valve Stem & Cap* 24373
46 Tire Only* 24393
47 Wheel Only* 24391E
48 E-Ring 11X3




For Murray Parts Call 606-678-9623 or 606-561-4983

BLADE HOUSING — TOP
HALF PARTS DRAWING
5 /6//9“‘7 MODELS MOM 7104A48

YM 7107A48

D-4529-1

23

'%25
271—8 9"

172 28
10

WWW.mymowerparts.com




For Murray Parts Call 606-678-9623 or 606-561-4983

BLADE HOUSING — TOP
HALF PARTS LIST

MODEL MOM 7104A48
7107A48

KEY PART
NO. DESCRIPTION NO.

1 Index Plate | ——-

5 Screw 26X49
6 Shoulder Bolt 9X9Zz

7 Adjusting Nut 21920
8 Washer 17X53Z
9 Cotter Pin 30X20
10 Locknut 3/8"'-16 15X84
11 Lifter Lever Assembly 55257
12 Grip 21249
13 Blade Lever 550897
14 Grip, Blade Lever 20476
15 Flange Locknut 1/4''-20 15X89
16 Tube, Blade Lever 55088
17 Washer 17X67Z
18 Hex Bolt 1/4""-20X1"’ 1X76 ,
19 Switch Bracket 55300
21 Cotter Pin 30X49
22 Rod & Arm Assembly 55279
23 Washer 17X67Z
25 Clevis 55298
26 Shoulder Bolt 9X12
27 Hex Nut 16X73
28 Bracket, Front Suspension 55139
29 Front Link 55179
30 Extension Spring 165X56
31 Suspension Pin 551417
32 Blade Drive Link 552717
33 Hex Nut 15X2
34 Clevis Pin 29X99
35 Hair Pin 20692
36 Clevis 219157
38 Lifter Mounting Plate 55270
39 Suspension Rod Assembly 55292
40 Linkage Rod 55283Z
42 Lifter Rod 24839
43 Carriage Bolt 5/16''-18X5/8"" 2X53
45 Flange Nut 5/16°'-18 15X79
46 Strut 55321
47 Bolt 1X45
48 Nut 15X88

173

k

Wwww.mymowerparts.com B




For Murray Parts Call 606-678-9623 or 606-561-4983

—— BLADE HOUSING — BOTTOM

4 16 12

N21 I ° 8
D-4417-2 p

45

174

WWW.mymowerparts.com

2 HALF PARTS DRAWING
8—23 MODEL MOM 7104A48 (

7107A48




For Murray Parts Call 606-678-9623 or 606-561-4983

BLADE HOUSING — BOTTOM

HALF PARTS LIST
MODEL MIOM 7104A48
7107A48
KEY PART
NO. DESCRIPTION NO.
1 Woodruff Key #6 20062
2 Jackshaft 55272
3 Flange Locknut 3/8'7-16 15X84
4 Idler Pulley 20613
5 Pulley 90242
6 Belt, Blade Drive 37X50
7 Extension Spring-Blade Brake 165X57
8 Hex Bolt 5/16''-18Xb/8""* 1X45
9 Belt Guide 5529627
11 Blade Idler Assembly 55286272
12 Screw 26X49
14 Hair Pin 20692
15 Flange Locknut 5/16''-18 15X88
16 Top Idler Pivot Bracket 55301
17 Strap 55305
18 Lower Idler Pivot Bracket 55287
19 Adjusting Nut 21920
20 Rear Bracket & Bolt Assembly* 55136
21 Flange Hex Nut 5/16°'-18* 15X79
22 Jackshaft Spacer 55273Z
23" Blade Housing Assembly 55314
24 Carriage Bolt Deflector* 2X39
28 Flange Nut Deflector® 15X89
30 Chute Deflector* 24891
31 Carriage Bolt 5/16°"-18X5/8""* 2X53
32 Carriage Bolt* 2X67
33 Flange Locknut % "’-20* 15X82
34 Skid, R.H.* 90453
35 Skid, L.H.* 90353
36 Pull Pin 551427
37 Washer 17X67Z
38 Front Bracket* 55302
39 Keps Nut % '"-20* _ 15X66
40 Machine Screw % '-20X%""* 4X25
41 Jackshaft Housing Assembly 24384
42 Hex Bolt 5/16'"-18X1"’ 1X84
43 Blade Adapter 20617
44 Washer 246142
45 Blade - 30" 24524
46 Washer 216732
47 Blade Washer 206632
48 Spring Lockwasher 18X27
49 Hex Nut - Blade Mount 156X72
Complete Blade Housing 403198

*NOTE: These key numbers are included with key no. 23.

175

WA MY MOWEHOAKLS.CoRA -




For Murray Parts Call 606-678-9623 or 606-561-4983

176

WWW.mymowerparts.com

FRICTION DRIVE TRANSMISSION ILLUSTRATION

MODEL MOM 7104A48
71 ou\.bbm.




For Murray Parts Call 606-678-9623 or 606-561-4983

FRICTION DRIVE TRANSMISSION PARTS LIST

MODEL MOM 7104A48

%

A

v

!

7107A48
PART KEY PART
DESCRIPTION NO. NO. | DESCRIPTION NO.
1 Carriage Support Ass'y 55562 33 Bushing-Nylon Oval 55546
2 Housing Ass’y-Bearing 55596 34 Nylon Bearing 3/8"' ID 55547
3 Locknut-Hex Flange 5/16''X18 15X88 35 Pivot Rod Assembly 55569
4 Jackshaft 55551 36 Spring Washer 20X2
5 Snap Ring-Heavy Duty 5/8" 11X13 37 Washer 17X53
6 Woodruff Key-#505 20062 38 Neutral Bracket 55607
7 Washer, Thrust 17X149 || 39 Linkage Assembly 55526
8 Washer, Trust-Special ID 17X147 140 Nylon Bearing 1/4"" ID 55548
9 Disc-Drive 55500 41 Washer 17X36
Locknut-Hex Flange 3/8"'-16 15X98 42 Cotter Pin 30X20
Nylon Bearing 5/8"" ID 55548 43 Carriage Arm Stop 555611
Carriage Rod 55559 44 Hex Locknut 1/4°-20 15X67
Spring Washer 20X1 45 Flange Hex Locknut 1/4’-20 | 15X89
Carriage Arm 55502 46 Extension Spring 165X55
SQ Head Set Screw 1/4""X20X1/2"" | 22X57 47 R.H. Idler Assembly 55513
E Ring 11X8 48 Roller 55570
Rool Pin 32X64 49 Washer 17X52
Brake Lever Assembly 55582 50 L.H. ldler Assembly 55514
Hex Shaft Assembly 55584 51 Snap Ring 11X7
Washer, Thrust-Hardened 17X150 |62 Washer 17X57
Bearing-Bronze, Flanged Hexagon 55545 53 Sprocket, 9 Tooth #35b 55543
Bearing-Bronze, Flanged Hexagon 55544 b4 Snap Ring T1X11
Carrier Arm 55608 b5 Shift Rod Assembly 55609
Bearing 55541 56 L.H. Yoke Half 55578
Retainer-Bearing 55509 57 R.H. Yoke Half 55588
Self Tapping Screw 5/16"'X3/8"’ 26X174 |58 Hex Bolt 1/4"'-20X1-1/4"' 1X94
Snap Ring 1T1X12 59 Extension Spring 165X54
Hub-Friction Disc 55501 60 Shift Lever 55613
Disc-Friction 55550 61 Grip 55624
Self Tapping Screw 5/16’'X5/8" 26X207 |62 Spring 165X27
Neutral Arm 55606 63 Washer 17X47
Sélf Tapping Screw 5/16'X1/2"' 26X49
177




For Murray Parts Call 606-678-9623 or 606-561-4983

PARTS LIST
'KEY |PART
NO. |NO. DESCRIPTION
1 [774463 Housing, Differential carrier (Incl. No. 13A)
1A }774344 1 Housing, Differential carrier (Incl. No. 13)
2 |774532 Axle (8-11/64" long)
3 |774531 Axle {19-3/32"' long)
4 778067 Gear, Bevel
5 778068 Gear, Pinion
6 |786040 Pin, Drive
7 |780096 Washer, Thrust
8 {780001 Washer
10 }792018 Ring, Snap v
11 |792041 Screw, Hex hd., 5/16-18X3-%
12 (792042 Nut, Lock, 5/16-18
13 |780077 Bushing
13A 1780124 Bushing
14 1792061 Washer

178

WWW.mymowerparts.com

DIFFERENTIAL
MODEL 100-029

0-4093-1




For Murray Parts Call 606-678-9623 or 606-561-4983

WIRING DIAGRAM
AND PARTS LIST
MODEL MOM 7104A48*

STARTER

KEY

DESCRIPTION

PART
NO.

DOTRWN -

[{elte oI N|

10
11
12
13
14
15
16
17

Battery Cable
Solenoid

Hex Nut 1/4''-20
Solenocid Cover
Screw

Battery

" Electrolyte-(Battery Acid)

Cabie Boot

Battery Hardware
Battery Cable-Ground
Screw

Fuse Holder

Fuse-15 amp

Limit Switch

Wiring Harness

Limit Switch

Key & Switch Assembly
Key Only

24X12
24285
15X66
90565
26X18b
55308
55320
24196
402012
24X9
26X49
407058
23572
24273
55626
215489
21064PA
20729

*Refer to page 180 for Model 7107A48 Diagram.

179

AVAVAVAVAYAY mymn\/\/ er papts_cgm




For Murray Parts Call 606-678-9623 or 606-561-4983

WIRING DIAGRAM
AND PARTS LIST
MODEL MOM 7107A48

0-4549
1 STARTER ’

KEY PART
NO DESCRIPTION NO.

1 Battery Cable 24X1

2 Solenoid 24285

3 Hex Nut 1/4""-20 15X66

4 Solenoid Cover 90565

5 Screw 26X18b

6 Battery 54141

Electrolyte-(Battery Acid) 90665

7 Cable Boot 24186

8 Bolt 1X38

9 Battery Cable-Ground 24X3
10 Screw 26X49
11 Fuse Holder 407058
12 Fuse-15 amp 23572
13 Limit Switch 24273
14 Wiring Harness 55627
15 Limit Switch 21549
16 Key & Switch Assembly 21064PA ‘
17 Key Oniy 20729
18 Washer 17X143
19 Battery Tray 24157
20 Battery Caps 54150

180

WWW.mymowerparts.com




	FRAME/BODY
	STEERING
	MOTION DRIVE
	DECK SUSPENISON
	DECK HOUSING
	TRANSMISSION
	DIFFERENTIAL
	ELECTRICAL
	MOM7104A48
	MOM7107A48


